Administrative Package
Cover Page

This file contains the following documents:

1.

Summary of application (in plain language)

e English
e Alternative Language (Spanish)

First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

Application materials (NOTE: This application was declared Administratively
Complete before June 1, 2024. Application materials are available for review
at the Public Viewing Location provided in the NORI.)

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1.

Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espafol)

Primer aviso (NORI, el Aviso de Recepcidén de Solicitud e Intencion de
Obtener un Permiso)

e Inglés
e Idioma alternativo (espanol)

Solicitud original (NOTA: Esta solicitud se declaré administrativamente
completa antes del 1 de junio de 2024. Los materiales de la solicitud estan
disponibles para revision en la ubicacién de consulta publica que se indica en
el NORI.)



Section 15. Plain Language Summary (Instructions Page 40)

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code
§39.426, you must provide a translated copy of the completed plain language summary in
the appropriate alternative language as part of your application package. For your
convenience, a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application being reviewed
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code
Chapter 39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

183 258 Liberty Hill, LLC (CN606248698 ) proposes to operate 35 Acre Liberty Hill Tract Wastewater
Treatment Plant RN111949236. a domestic wastewater treatment plant. The facility will be located
approximately 0.29 miles northeast of the intersection of US 183 and Country Road 258, in Liberty Hill,
Williamson County, Texas 78642.

This application is for a new Texas Pollutant Discharge Elimination System permit.

Discharges from the facility are expected to contain no pollutants. Domestic wastewater will be treated by
the facility which is to be constructed in three phases with a total design flow of approximately 500,000
gpd. Phases I and II will treat approximately 150,000 gpd each, the Final Phase will treat approximately
200,000 gpd. Each phase will operate as suspended-growth activated sludge process in the extended
aeration mode. The treatment units include a bar screen, aeration basin, clarifier, chlorine contact basin
and an aerobic digester. Wastewater will be pumped into the plant where it will enter the aeration basin
through a bar screen. The influent will then pass through the aeration zone and flow into a clarifier. From
the clarifier, the effluent will flow to a chlorine contact basin for disinfection. Finally, effluent will be
dechlorinated prior to discharging into an unnamed tributary. This facility will also utilize a digester for
sludge holding, prior to haul off.

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 25



PLANTILLA EN INGLES PARA SOLICITUDES DE NUEVA/RENOVACION/ENMIENDA TPDES o
TLAP

AGUAS RESIDUALES DOMESTICAS

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua pendiente que
esta siendo revisada por la Comision de Calidad Ambiental de Texas segn lo exige el Capitulo 39 del
Cbdigo Administrativo de Texas 30. La informacién proporcionada en este resumen puede cambiar
durante la revision técnica de la solicitud y no es federal. representaciones ejecutables de la solicitud de
permiso.

183 258 Liberty Hill, LLC (CN606248698) propone operar la planta de tratamiento de aguas residuales
Liberty Hill Tract de 35 acres RN111949236. una planta de tratamiento de aguas residuales domésticas.
La instalaci6n estard ubicada aproximadamente a 0,29 millas al noreste de la interseccion de US 183 y
Country Road 258, en Liberty Hill, condado de Williamson, Texas 78642.

Esta solicitud es para un nuevo permiso del Sistema de Eliminacién de Descargas Contaminantes de
Texas.

Se espera que las descargas de la instalacion no contengan contaminantes. Las aguas residuales
domésticas serdn tratadas por la instalacién que se construira en tres fases con un flujo total de disefio de
aproximadamente 500,000 gpd. Las Fases I y II tratardn aproximadamente 150 000 gpd cada una, la
Fase Final tratara aproximadamente 200 000 gpd. Cada fase funcionara como un proceso de lodos
activados de crecimiento suspendido en el modo de aireacion extendida. Las unidades de tratamiento
incluyen rejilla de barra, tina de aireacién, clarificador, tina de contacto de cloro y digestor aerébico. Las
aguas residuales se bombearan a la planta donde ingresaran al estanque de aireacion a través de una
rejilla de rejas. Luego, el afluente pasara por la zona de aireacion y fluira hacia un clarificador. Desde el
clarificador, el efluente fluira a una cubeta de contacto con cloro para su desinfeccion. Finalmente, el
efluente se declorara antes de descargarlo a un afluente no identificado. Esta instalaci6én también
utilizara un digestor para contener lodos, antes de su transporte.

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 15 of 25



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT

PROPOSED PERMIT NO. WQ0016517001

APPLICATION. 183 258 Liberty Hill LLC, P.O. Box 200546, Austin, Texas 78720, has applied
to the Texas Commission on Environmental Quality (TCEQ) for proposed Texas Pollutant
Discharge Elimination System (TPDES) Permit No. WQ0016517001 (EPA 1.D. No. TX0145882)
to authorize the discharge of treated wastewater at a volume not to exceed a daily average
flow of 500,000 gallons per day. The domestic wastewater treatment facility will be located
approximately 0.38 miles northwest of the intersection of County Road 258 and U.S. Highway
183, near the city of Liberty Hill, in Williamson County, Texas 78642. The discharge route will
be from the plant site via pipe to an unnamed tributary, thence to South Fork San Gabriel
River. TCEQ received this application on April 2, 2024. The permit application will be
available for viewing and copying at Liberty Hill City Hall, 926 Main Street, Liberty Hill, Texas
prior to the date this notice is published in the newspaper. This link to an electronic map of
the site or facility's general location is provided as a public courtesy and not part of the
application or notice. For the exact location, refer to the application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.87595,30.66809&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-
notices. El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-
notices.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a